
 

 

John Holland CPB Ghella Joint Venture  
Sydney Metro – Eastern Tunnelling Package 
Sydney 
SC220031.01 
 

Eastern Tunnelling Package Discharge Impact Assessment 



Project name: Sydney Metro – Eastern Tunnelling Package 

 

CONTENTS 

Executive Summary ......................................................................................................................................... 1 

1 Introduction ............................................................................................................................................. 3 

1.1 Purpose ................................................................................................................................................... 3 
[...]
and process water prior to on-site beneficial re-use, and discharge into various bays of Sydney Harbour / Port 
Jackson. The WTPs will be designed to target compliance with environmental performance requirements for 
discharges into estuarine and marine water type ecosystems.  

For the ETP Works the environmental performance targets for The Bays and Pyrmont Station Construction 
WTPs comprise the default ANZG (2018) 95% species protection criteria for chemical toxicants, 99% species 
protection criteria for bio-accumulating chemical toxicants, and the ANZECC (2000) default guideline values for 
physical and chemical stressors.  

The proposed treatment processes that will be adopted at The Bays and Pyrmont Station construction WTPs 
along with their anticipated water quality improvements are summarized in Table 22. 

Table 22. The Bays and Pyrmont Station Water Treatment Plant – processes and anticipated outcomes 

Process Water Quality Outcome 

Raw Water Screening and Storage 
(Balance tank) 

Reduced turbidity; rubbish; coarse / heavy suspended solids; oxidises heavy 
metals such as iron and manganese for downstream processing; 

In-line pH correction 
Enhance removal of contaminants through conversion of dissolved solids to 
suspended solids and settling of suspended solids. 

Coagulant / polymer flocculant 
dosing 

Enhance removal of contaminants through settling of solids. 

Clarification (lamella plate 
clarifier) 

Reduce turbidity; suspended solids; oil and grease; heavy metals (Cr III, Cr VI, Cu, 
Fe, Pb, Mn, Ni, Zn); VOCs/ SVOCs; C6 – C36 petroleum hydrocarbons. 

Solids removal Removal of settled sediment. 

Media filtration 
Reduce turbidity; residual solids; and concentrations of heavy metals (As, Cd, Cu, 
Fe, Pb, Ni, Mn, Hg); oil and grease. 

Breakpoint chlorination 
Reduce concentrations of ammonia; range of heavy metals. Biproducts include 
chloramines, nitrate, nitrite. 

Dechlorination Reduce concentrations of free chlorine (including chloramines). 

Carbon filtration / adsorption 
Reduce residual concentrations of free chlorine (including chloramines); C6 – C36 
petroleum hydrocarbons; BTEX; chlorinated solvents; VOCs / SVOCs; PAH; residual 
metals (Zn, Pb, Cu, Cd, Ni; Cr VI); PFAS; oil and grease. 

Nitrate Ion exchange Reduce concentrations of nitrate and PFAS. 

Phosphorous adsorption Reduce concentrations of total phosphorous. 

Balancing of outgoing flows and 
final pH Correction (Outflow 
balance tank) 

Flow balancing, pH correction and discharge from water treatment plant / 
recirculation to inflow balance tank. 

The anticipated effluent water quality profile for The Bays Station WTP is outlined in Table 23 and for Pyrmont 
Station is outlined in Table 24. Ranges are provided for effluent water quality to account for the spatial 



Project name: Sydney Metro – Eastern Tunnelling Package 

 
37 

variations observed in groundwater quality, and unknown efficacy & efficiency of treatment processes that will 
be subject to proof of performance testing. 

It should be noted that the adopted water treatment processes include chemical oxidation of ammonia to 
nitrate, and nitrate removal through ion exchange. Breakpoint chlorination will convert ammonia to nitrate, 
following which nitrate will be removed through ion exchange. As a result, the predicted effluent 
concentrations for ammonia and nitrate vary between influent and effluent water quality. 

Despite the proposed multi-stage treatment processes, several contaminants have potential to continue 
exceeding the ANZG / ANZECC DGVs following the adopted BPT treatment processes, including: 

• Nutrients and inorganics: total nitrogen, oxidised nitrogen, ammonia, and total phosphorous 

• Trace metals: arsenic, chromium, cobalt, copper, and zinc. 

Table 23. Anticipated effluent water quality – The Bays WTP 

Analyte Unit DGV 
Anticipated 

Influent 
Anticipated 

Effluent 
Treatment Method 

pH (Lab) units 7.0 – 8.5 5.72 – 8.06 7.0 – 8.5 pH Correction 

Nitrogen (Total)b µg/L 300 152 – 7,154 <1,720 BPC, GAC, IX 

Nitrate (as N) µg/L 2,400 – 45,000 <10 – 30 <10 – <660 Ion Exchange 

Nitrate + Nitrite (as N) µg/L 15 <10 – 30 <10 – <660 Ion Exchange 

Ammonia (as N) µg/L 15 / 910 <10 – 6,190 <10 – <1,500 Breakpoint Chlorination 

Total Phosphorus (as P) µg/L 30 <10 – 452 <10 – <140 GAC, Adsorption 

Arsenic  µg/L 4.5 <1 – 28 <1 – <13 Clarification, GAC 

Cadmium (B) µg/L 0.7 <0.1 – 0.5 <0.2 Clarification, GAC 

Chromium  µg/L 4.4 <1 – 2.5 <1 – <6 Clarification, GAC 

Cobalt  µg/L 1 <1 – 12 <1 – <1.4 Clarification, GAC 

Copper  µg/L 1.3 <1 – 40 <1 – <2 Clarification, GAC 

Irona µg/L 700 <50 – 61,901 <700 Clarification, GAC 

Lead µg/L 4.4 <1 <3.4 Clarification, GAC 

Manganese  µg/L 1,900 3 – 2,227 <1,900 Clarification, GAC 

Mercury (B) µg/L 0.1 <0.1 <0.06 Clarification, GAC 

Nickel  µg/L 70 <1 – 42 <11 Clarification, GAC 

Zinc  µg/L 8 <5 – 165 <5 – <15 Clarification, GAC 

TRH+C10 – C40 (Sum of 
total) 

µg/L 100 <50 – 523 <100 Clarification, GAC 

N.D. – No data available 
Red – Value exceeds CoA Default Guideline Value (DGV) 
(B) – Chemicals that are bioaccumulation consider the 95 % level of protection 
a – Criteria adopted from the Australian interim marine guideline 
b – Total nitrogen includes organic and inorganic (nitrate, nitrite, ammonia, ammonium) nitrogen. 

 

Table 24. Anticipated effluent water quality – Pyrmont Station WTP 

Analyte Unit DGV 
Anticipated 

Influent 
Anticipated 

Effluent 
Treatment Method 

pH (Lab) pH unit 7.0 – 8.5 4.31 – 7.16 7.0 – 8.5 pH Correction 

Nitrogen (Total)b µg/L 300 92– 1,941 <1,720 BPC, GAC, IX 

Nitrate (as N) µg/L 2,400 – 45,000 <10 – 74 <10 – <660 Ion Exchange 

Nitrate + Nitrite (as N) µg/L 15 <10 – 74 <10 – <660 Ion Exchange 

Ammonia (as N) µg/L 15 / 910 <10 – 6,525 <10 – <1,500 Breakpoint Chlorination 

Total Phosphorus (as P) µg/L 30 <10 – 166 <10 – <140 GAC, Adsorption 

Arsenic  µg/L 4.5 <1 – 9 <1 – <13 Clarification, GAC 

Cadmium (B) µg/L 0.7 <0.1 – 0.2 <0.2 Clarification, GAC 

Chromium  µg/L 4.4 <1 – 9 <1 – <6 Clarification, GAC 

Cobalt  µg/L 1 <1 – 68 <1 – <1.4 Clarification, GAC 

Copper  µg/L 1.3 <1 – 12 <1 – <2 Clarification, GAC 



Project name: Sydney Metro – Eastern Tunnelling Package 

 
38 

Analyte Unit DGV 
Anticipated 

Influent 
Anticipated 

Effluent 
Treatment Method 

Irona µg/L 700 
<50 – 

630,333 
<700 

Clarification, GAC 

Lead  µg/L 4.4 <1 – 15 <3.4 Clarification, GAC 

Manganese  µg/L 1,900 18 – 24,955 <1,900 Clarification, GAC 

Mercury (B) µg/L 0.1 <0.1 <0.06 Clarification, GAC 

Nickel  µg/L 70 <1 – 114 <11 Clarification, GAC 

Zinc  µg/L 8 <5 – 130 <5 – <15 Clarification, GAC 

TRH+C10 - C40 (Sum of 
total) 

µg/L 100 <50 <100 Clarification, GAC 

N.D. – No data available 
Red – Value exceeds CoA Default Guideline Value (DGV) 
(B) – Chemicals that are bioaccumulation consider the 95 % level of protection 
a – Criteria adopted from the Australian interim marine guideline 
b – Total nitrogen includes organic and inorganic (nitrate, nitrite, ammonia, ammonium) nitrogen. 

Outcomes from the proposed water treatment processes at the Hunter Street will be limited by the influent 
(feedwater) chemistry and overall efficacy & efficiency of treatment processes following refurbishment and 
upgrades. The anticipated effluent water quality ranges presented in Table 23 represent the anticipated 
reasonable best case and reasonable worst case scenario outcomes accounting for these factors.  

A performance monitoring program is proposed (Section 8) as a means to empirically measure feedwater 
quality and the performance of WTPs and determine practical and sustainable discharge limits for the ETP 
WTPs. Proposed interim limits are recommended (Section 7) until proof of performance results can be used to 
determine final discharge limits. 

5.4.2 Hunter Street WTP (existing WTP)  

The existing Hunter Street WTP has been operational as a water treatment plant since 2017. The water 
treatment plant was originally commissioned to service the Sydney Metro City and Southwest Project to 
support tunnelling works at around Martin Place. Water treatment processes currently operational at the 
existing water treatment plant are listed in Table 25. Carbon adsorption media was added to the water 
treatment plant in 2020 as part of planned upgrades.  

The water treatment plant has a capacity of 15L/s and discharges into Sydney Harbour via the local 
stormwater system.  

Table 25. Hunter Street Water Treatment Plant – existing processes and outcomes 

Process Water Quality Outcome 

Existing Treatment Processes 

Raw Water Screening and Storage 
(inflow balance tank) 

Reduced turbidity; coarse / heavy suspended solids; oxidises heavy metals 
such as iron and manganese for downstream processing; 

In-line pH correction 
Enhance removal of contaminants through conversion of dissolved solids to 
suspended solids and settling of suspended solids. 

Coagulant / polymer flocculant dosing Enhance removal of contaminants through settling of solids. 

Clarification (lamella plate clarifier) 
Reduce turbidity; suspended solids; oil and grease; heavy metals (Cr III, Cr VI, 
Cu, Fe, Pb, Mn, Ni, Zn); VOCs/ SVOCs; C6 – C36 petroleum hydrocarbons. 

Solids removal Removal of settled sediment. 

Media filtration 
Reduce turbidity; residual solids; and concentrations of heavy metals (As, Cd, 
Cu, Fe, Pb, Ni, Mn, Hg); oil and grease. 

Carbon filtration / adsorption 
Reduce residual concentrations of contaminants, including: C6 – C36 
petroleum hydrocarbons; BTEX; chlorinated solvents; VOCs / SVOCs; PAH; 
residual metals (Zn, Pb, Cu, Cd, Ni; Cr VI); PFAS; oil and grease. 

Balancing of outgoing flows and final 
pH Correction (Outflow balance tank) 

Flow balancing, pH correction and discharge from water treatment plant / 
recirculation to inflow balance tank. 



Project name: Sydney Metro – Eastern Tunnelling Package 

 
39 

Water quality monitoring of influent and treated effluent has been undertaken throughout the operational 
period of the existing Hunter Street WTP. A summary of the laboratory testing results from recent water 
quality monitoring of influent and treated effluent at the existing Hunter Street WTP is provided in Table 26.  

Table 26. Effluent water quality from the existing WTP at Hunter Street 

Pollutant DGV 

Influent Discharge 

Treatment 
Method 

Hunter 
St Avg 
(μg/L) 

H1 
2021 

Hunter 
St Max 
(μg/L) 

H1 2021 

HunterSt 
Avg 

(μg/L) 
H1 2021 

Hunter 
St Max 
(μg/L) 

H1 
2021 

Hunter 
St Avg 
(μg/L) 

H2 2021 

Hunter 
St Max 
(μg/L) 

H2 
2021 

pH 7.0 – 8.5 N.D. N.D. N.D. N.D. N.D. N.D. pH Correction 

Turbidity 50 N.D. N.D. N.D. N.D. N.D. N.D. 
Clarification, 
MMF 

Nitrogen (Total)b 300 2,100 5,270 1,500 3,900 2,400 5,400 BPC, GAC, IX 

Total Phosphorous 30 190 1400 64 450 120 570 GAC, IX 

Oxidised Nitrogen 15 550 1,380 440 1,400 1,200 1,900 GAC, IX 

Ammonia 15 / 910 550 1,300 700 1,900 230 790 BPC, GAC, IX 

Aluminium  55 3,800 11,000 240 410 1,400 9,000 Clarification, GAC 

Arsenic 4.5 3.8 11 1.7 8 1.2 3 Clarification, GAC 

Cadmium (B) 0.7 0.1 0.2 0.087 - 0.11 0.3 Clarification, GAC 

Chromium  4.4 18 110 5.8 26 10 24 Clarification, GAC 

Cobalt 1 N.D. N.D. N.D. N.D. N.D. N.D. Clarification, GAC 

Copper 1.3 11 45 2.4 19 3.4 16 Clarification, GAC 

Iron 700 2,000 6,900 96 740 94 360 Clarification, GAC 

Lead 4.4 4.8 24 0.6 2 0.56 1 Clarification, GAC 

Manganese  1,900 75 190 19 78 7.5 30 Clarification, GAC 

Mercury (B) 0.1 0.065 0.2 0.056 0.2 0.053 0.1 Clarification, GAC 

Nickel 70 6.4 16 3.9 24 1.9 5 Clarification, GAC 

Zinc 8 140 706 34 160 56 220 Clarification, GAC 

N.D. – No data available 
Red – Value exceeds CoA Default Guideline Value (DGV) 
(B) – Chemicals that are bioaccumulation consider the 95 % level of protection 
a – Criteria adopted from the Australian interim marine guideline 
b – Total nitrogen includes organic and inorganic (nitrate, nitrite, ammonia, ammonium) nitrogen. 

Results from water quality monitoring at the existing Hunter Street WTP show that influent is characterised by 
significant concentrations of a range of toxicants and physical / chemical stressors, including the following at 
levels exceeding the ANZG / ANZECC DGVs: 

• nutrients and inorganics: nitrogen, oxidised nitrogen, phosphorous, filterable reactive 
phosphorous, ammonia 

• trace metals: aluminium, arsenic, chromium, copper, iron, lead, mercury, zinc 

Effluent water quality monitoring shows that water treatment processes are generally effective at reducing 
concentrations of contaminants, however the processes are not currently achieving the necessary water 
quality improvements for compliance with ANZG / ANZECC DGVs. Contaminants currently exceeding the ANZG 
/ ANZECC DGVs following treatment include: 

• nutrients and inorganics: nitrogen, oxidised nitrogen, phosphorous, filterable reactive 
phosphorous, ammonia 

• trace metals: aluminium, arsenic, chromium, copper, iron, mercury, zinc 

Exceedances of DGVs for arsenic, copper, iron, and mercury are infrequent in treated effluent and typically 
only observed as maximum concentrations reflecting transient conditions. Exceedances of DGVs for nitrogen, 
oxidised nitrogen, phosphorous, aluminium, chromium and zinc are frequent, reflecting both the significant 
concentrations of these contaminants in influent, and limitations in the adopted treatment technology and/or 
maintenance of the existing WTP. 



Project name: Sydney Metro – Eastern Tunnelling Package 

 
40 

The average and maximum contaminant concentrations in effluent from the existing WTP at Hunter Street will 
closely reflect the effluent water quality conditions when the existing WTP is handed over to JCG for the ETP 
Works on 17 March 2023. As such the ranges shown in Table 26 reflect the anticipated water quality prior to 
proposed upgrades (discussed below). It should be noted that the existing Hunter Street WTP will continue to 
operate and discharge water prior to the proposed refurbishments and upgrades and as such will require an 
interim discharge licence.  

5.4.3 Hunter Street Construction WTP (proposed additional treatment processes) 

JCG are proposing to refurbish the Hunter Street WTP at handover and install necessary upgrades to facilitate 
improved discharge water quality during construction activities.  JCG are proposing to undertake a proof 
performance monitoring program for the Hunter Street WTP to inform achievable discharge targets.  

To meet Sydney Metro’s construction program, JCG are scheduled to commence excavation at the Hunter 
Street East worksite from April 2023. This will necessitate the use of the existing WTP, which JCG will refurbish 
on site handover, for initial excavation works in parallel with procurement of the upgraded treatment 
processes which are scheduled for installation and commissioning from approximately July 2023. In this period 
of time, the low point intake for this WTP will remain unchanged, being the base of the handed over Bligh 
Street decline. The groundwater level in the area of the Hunter Street site has been drawn down significantly 
due to dewatering associated with adjacent building basements and was recorded at between -3.25m and -
4.7m AHD in September 2022.  The existing Bligh Street decline has a maximum depth of approximately -5.5m 
AHD.  Existing ground level in the area is 18.4m AHD. 

The excavation works being carried out at this time will be relatively shallow in comparison to the Hunter 
Street station and turnbacks, comprising only the upper level of the Hunter Street access decline. During this 
period, this decline will be excavated northwards from the worksite below Bligh Street before advancing 
westwards beneath Hunter Street. For the most part of this timeframe the level of this excavation is not 
expected to exceed the depth of the existing Bligh Street decline. As a result, it is not expected to incur 
significant increases in groundwater flows, if any, in comparison to the existing state. 

Subject to the results of a proof of performance program, the following upgrades are proposed: 